
AGENDA: October 25, 2017 
All Documents for public review on file with the District’s secretary located at 806 Palm Canyon Drive, Borrego Springs CA 92004 
Any public record provided to a majority of the Board of Directors less than 72 hours prior to the meeting, regarding any item on the open session portion of 
this agenda, is available for public inspection during normal business hours at the Office of the Board Secretary, located at 806 Palm Canyon Drive, Borrego 
Springs CA 92004. 
The Borrego Springs Water District complies with the Americans with Disabilities Act.  Persons with special needs should call Geoff Poole – Board Secretary at 
(760) 767 – 5806 at least 48 hours in advance of the start of this meeting, in order to enable the District to make reasonable arrangements to ensure 
[...]
[1]    The overdraft of the BVGB was established by the U.S. Geological Survey (USGS) work conducted in 1982 for 
San Diego County. Since 1982, the overdraft has more than doubled. See http://www.borregowd.org/uploads/ 
BWD_Report_USGS_1982.pdf. See also, USGS Scientific Investigation Report 2015-5150, Hydrogeology, 
Hydrologic Effects of Development, and Simulation of Groundwater Flow in the Borrego Valley, San Diego County, 
California, available at https://pubs.er.usgs.gov/publication/sir20155150. 

[2]    This amount does not include any environmental water necessary to maintain the groundwater system, which at 
present is unknown. The 20-year water reduction period is promulgated in California Water Code Section 
10727.2(b)(1). 

73

http://www.borregowd.org/uploads/
https://pubs.er.usgs.gov/publication/sir20155150


Well Status 

TDS 

(mg/L) 
Turbidity 

(NTU) 
Arsenic 
(ug/L) 

Total 
Chromium 

(ug/L) 

Nitrate 
Nitrogen 
(mg/L) 

ID1-12 Active 300 0.1 3.1 0 0.38 

ID1-16 Active 300 1.4 3.2 0 0.95 

ID4-4 Active 310 0.11 2.9 0 0.56 

ID4-11 Active 320 0 0 2.0 0.66 

ID4-18 Active 610 0.22 0 1.5 0.5 

ID5-5 Active 350 0.14 0 0 0.44 

RH-3 Active 290 0.86 15 0 1.3 

RH-4 Active 360 0.15 18 0 0.43 

RH-5 Active 510 0.17 16 0 3.8 

RH-6 Active 300 0.26 15 0 3.3 

Cocopah Active 390 0 6.4 0 0 

Jack Crosby Active 450 0.1 13 0 0.32 

Wilcox Active 220 0.13 4.4 0 0.92 

  

2.4 Land Use and Land Use Trends 

The map included in Appendix A presents land use information for the Borrego Springs area 

from the most current County of San Diego General Plan (2011). 

2.5 Population Projections of Study Area 

According to the Borrego Springs Community Plan within the 2011 County of San Diego General 

Plan, a maximum full-time, permanent population projection of 8,000 was estimated. According 

to the Community Plan, the “population estimate was generated by the Community Plan study 

group based on the status of current development patterns balanced with the currently estimated 

groundwater resources available for development, along with an estimate of population necessary 

to generate a critical mass to encourage community economic development.” 

2.6 Beneficial Uses of Receiving Waters and Degree of Use, Portion of Flow that is 

Effluent 

According to the 2006 Water Quality Control Plan for the Colorado River Basin Region 7, 

beneficial uses for San Felipe Creek (shown in Figure 8) include agriculture, fresh water 

replenishment, groundwater recharge, water contact and non-water contact recreation, warm 

freshwater habitat, wildlife habitat and preservation of rare, threatened or endangered species.  

74



The Palo Verde Wash and Borrego Sink Wash, as ephemeral streams, are listed in the WQCP 

as having intermittent beneficial uses of fresh water replenishment, groundwater recharge, non-

water contact recreation, and wildlife habitat. 

  

75



3.0 WATER SUPPLY CHARACTERISTICS AND FACILITIES 

3.1 Description of All Wholesale and Retail Entities 

Borrego Water District is the only retail entity within the project area.  Water supply for BWD is 

from groundwater pumping. There are no wholesale water suppliers to the area. 

3.2 All Sources of Water for Study Area and Major Facilities, their Costs (Fixed and 

Variable), Subsidies, and Customer Prices 

Water supply for the Study Area is solely provided by groundwater extraction.  Costs incurred by 

for groundwater extraction include the variable costs of power and maintenance.  According to 

the District, fixed costs for water sources are $50,000 per year. Variable costs for water are 

$300,000 per year for all water supply wells combined.  BWD does not receive subsidies for 

groundwater.  The current potable water rate is $2.21 per unit (one unit equals one hundred cubic 

feet) for Tier 1 (up to seven units) and $2.44 per unit for Tier 2 (seven units and above).  

The existing, active water production wells and their production capacities are shown in Table 2.  

The location of the District’s wells are shown in Figure 12.  

Table 2.  Active Study Area Groundwater Extraction Well Production Data 

Local Well Name Well Owner Status 
Current (2016)  

Production (AFY) 

ID1-1 BWD Active 19 

ID1-2 BWD Active 79 

ID1-8 BWD Active 64 

ID1-10 BWD Active 10 

ID1-12 BWD Active 289 

ID1-16 BWD Active 2 

ID4-4 BWD Active 429 

ID4-11 BWD Active 564 

ID4-18 BWD Active 34 

ID5-5 BWD Active 213 

RH-3 Rams Hill 
Country Club 

Active 128 

RH-4 Rams Hill 
Country Club 

Active 170 

RH-5 Rams Hill 
Country Club 

Active 316 

76



Local Well Name Well Owner Status 
Current (2016)  

Production (AFY) 

RH-6 Rams Hill 
Country Club 

Active 278 

La Casa The Casa Del 
Zorro Resort 

Active 40 

BSCCGC Well #2 Borrego Springs 
Country Club 

Active 273 

BSCCGC Well #3 Borrego Springs 
Country Club 

Active 247 

BSCCGC Well #6 Borrego Springs 
Country Club 

Active 169 

Notes: 

Source: BWD 2017 

Well production data includes all available production records from the BWD. 
Additional sources of groundwater extraction well production may be included 
in the study area, but were not available for this report. 

 

 

Water is served to four (4) pressure zones: 

1. 800 feet – Includes the Deep Well Trail subdivision, the Rancho Borrego area, and La 
Casa del Zorro Resort. 

2. 880 feet – Includes the previous Borrego Springs Water Company, the majority of the 
Borrego Springs community, and the newly incorporated Borrego Springs Park 
Community Services District area. 

3. 900 feet – Includes the Rams Hill subdivision. 
4. 1,000 feet – Includes the Rams Hill subdivision. 

 

77



Figure 12. District Well and Tank Location Map 

 

78



 

3.3 Capacities of Present Facilities, Existing Flows, Estimated Years When Capacities 

to be Reached for Major Components (Water Treatment Plants, Major Transmission and 

Storage Facilities) 

3.3.1 Water Treatment Plants 

No water treatment plants exist within BWD. Disinfection of groundwater is performed using 

calcium hypochlorite feeders at the well sites.  

3.3.2 Major Water Transmission Mains  

No specific information on major water transmission mains is available.  

3.3.3 Potable Reservoirs 

A list of storage facilities currently in service are presented in Table 3.   The locations of the 

reservoirs are shown in Figure 12 above. 

Table 3.  Storage Facilities Currently in Service 

Tank Capacity (MG) Type Area Served 

Rams Hill #1 1.25 Bolted steel ID-1 

Rams Hill #2 0.4 Galvanized bolted steel ID-1 

Indianhead 0.44 Galvanized bolted steel ID-4 

Country Club 1.0 Bolted steel ID-4 

Twin Tank #1 0.2 Galvanized bolted steel ID-4 

Twin Tank #2 0.2 Galvanized bolted steel ID-4 

800 Reservoir 0.75 Hypalon Bladder ID-3 

 

3.4 Ground Water Management and Recharge, Overdraft Problems 

Refer to Section 2.2 above. 

3.5 Water Use Trends and Future Demands, Prices and Costs 

Figure 13 presents the District’s domestic water usage between 2005 and 2015.  As can be seen 

in the chart, water usage has been in steady decline since 2010.  It is anticipated that water usage 

will continue to decline.  The District is in the middle of a five year Prop 218 rate cycle (through 

2021) with 6% annual increases in water and 4% in sewer rates and charges.  The rate increases 

are anticipated to be a conservation-forcing mechanism.  

79



Figure 13. Domestic Water Usage (2005-2015) 

 

3.6 Quality of Water Supplies 

2016 water quality data for active water supply wells is presented in Table 1 in Section 2.3 above.  

3.7 Sources for Additional Water and Plans for New Facilities 

Refer to Appendix C for plans for new facilities and sources of additional water. 

4.0 WASTEWATER CHARACTERISTICS AND FACILITIES 

4.1 Description of Entities 

The Borrego Water District provides wastewater service in the Study Area. The District has 

operated the Rams Hill Water Reclamation Plant (WRP) since the early 1980's. This plant, 

originally designed to treat effluent to tertiary levels with a capacity of 0.25 million gallons per day 

(MGD), has never had enough flow to justify the increased expense of engaging the tertiary 

portion of the original plant design. Instead, the average daily flow of approximately 0.07 MGD 

80



has been treated to secondary standards and the resulting effluent is presently evaporated in the 

two adjacent evaporation ponds. Only 20 percent of homes in the service area are connected to 

the sewer collection system. The remainder of homes utilize septic systems. 

4.2  Description of Major Facilities including capacities, present flows, plans for new 

facilities, description of treatment processes, design criteria 

4.2.1 Treatment Plant 

Rams Hill Water Reclamation Plant is the single treatment plant within District, located near the 

south end of the District.  The plant has a total design treatment capacity of 250,000 gpd.  The 

existing average annual flow rate of the plant is 74,000 gpd (0.074 MGD) with a summer-time 

(low season) average of approximately 47,000 gpd (0.047 MGD).  

The treatment processes include influent screening, grit removal, oxidation ditch, secondary 

clarifier, flow equalization, pressure filters, chlorine contact tank, effluent pump station and 

storage.  Tertiary facilities have never been used. Secondary effluent is directed to evaporation-

percolation ponds.   

Key design criteria for the plant is presented in Table 4.  A full list of plant design criteria for all 

plant processes is included in Appendix D. 

Table 4.  Rams Hill WRP Design Criteria 

Criteria Design Value Units 

Flow   

Average 0.25 MGD 

Peak 0.75 MGD 

Plant Hydraulic Capacity 2.0 MGD 

Ultimate Plant Capacity 0.5 MGD 

Wastewater Concentration   

5-Day BOD 275 mg/L 

Suspended Solids 275 mg/L 

4.2.2 Collection System 

The District owns and operates a sewer collection system, including gravity mains, one lift station 

and forcemains.  The specific length of gravity mains and forcemains is not available, though it is 

on the order of 10 to 12 miles. 

4.2.3 New Facilities 

Refer to Appendix C for a list of the District’s current 2017-2025 capital improvement program. 

81



4.3 Water Quality of Effluent and Any Seasonal Variation 

Refer to Appendix E for effluent water quality and seasonal variation for years 2014-2017. 

4.4 Additional Facilities Needed to Comply with Waste Discharge Requirements 

Plant is currently in compliance with existing waste discharge permit requirements.  

4.5 Sources of Industrial or Other Problem Constituents and Control Measures 

Fats, oils and greases (FOG) have historically been problem constituents in the wastewater 

system. The District has a FOG prevention program in place.  

4.6 Existing Recycling (Including users, quantities, contractual and pricing 

arrangements) 

Recycled Water is not currently being produced or distributed by the District.   

4.7 Existing Rights to Use Treated Effluent after Discharge 

The Rams Hill WRP’s current waste discharge permit (Order No. R7-2007-0053) states that 

treated effluent from the plant is discharged into three evaporation-percolation ponds.  Given the 

desert location and dry, hot conditions, it is anticipated that a majority of the treated effluent is 

evaporated. However, any water that did percolate would be replenishing the groundwater basin. 

4.8 Wastewater Flow Variations (Hourly and Seasonal) 

Refer to Appendix E for wastewater seasonal flow variations for years 2014-2017.  Hourly flow 

variations are not available.  

5.0 TREATMENT REQUIREMENTS FOR DISCHARGE AND REUSE 

5.1 Required Water Qualities for Potential Uses 

Recycled water produced within the Study Area would be used for the irrigation of unrestricted 

golf courses, in particular the Rams Hill Golf Course.  Required treatment is disinfected tertiary 

recycled water.  

5.2 Required Health-Related Water Qualities or Treatment Requirements for Potential 

Uses including Operational and On-site Requirements, such as Backflow Prevention or 

Buffer Zones 

Title 22 disinfected tertiary is required for irrigation of golf courses in Borrego Springs.  No other 

uses are available other than golf course irrigation.  

82



5.3 Wastewater Discharge Requirements (anticipated changes in requirements) 

The District’s waste discharge permit, listing their discharge requirements, is included in 

Appendix F.    

5.4 Water Quality-Related Requirements of the RWQCB to Protect Surface or Ground 

Water from Problems Resulting from Recycled Water Use 

No water quality-related requirements of the RWQCB exist at this time though may be required in 

the future. 

6.0 RECYCLED WATER MARKET 

6.1 Description of Market Assessment Procedures 

The service area contains two primary markets for utilization of treated recycled water: golf 

courses and commercial agricultural irrigation.   

There are six (6) golf courses in the service area, as shown in Table 5.  Each golf course contains 

a varying number of surrounding residential homes.  In all cases, the quantity of potential recycled 

water supply generated from surrounding residential homes can be used to offset water demands 

from the golf course they surround.  Additionally, the required water demand for golf course 

irrigation is vastly greater than the volume of recycled water that can be generated by the 

surrounding homes.   

Commercial agricultural lands are concentrated in the northern region of the distribution system.  

While recycled water can be used to supplement groundwater based irrigation, as described 

above, all potential recycled water source water surrounds existing golf courses and the water 

demand for each golf course vastly exceeds the adjacent recycled water supply.   

Based on the above discussion, the market for recycled water use is focused on supplying golf 

courses only.  No further consideration for supplying recycled water to commercial agricultural 

irrigation customers is warranted.  

 

  

83



Table 5.  Irrigation Demand Data for Potential Recycled Water Users 

Potential 
Irrigation User1 

Type 
Water 
Use 

(AFY) 

Irrigated 
Area 

(Acres) 

Average 
Water 
Use 

(AFY/ac) 

Distance 
from RW 
Source2 
(miles) 

Source 

Borrego Springs 
Resort – Golf 
Club & Spa 

18 holes 589 110 5.4 4.0 

2015 Groundwater 
Monitoring Report, 
Borrego Springs CC 
Permit #SPA9001 

Club Circle 
Resort 

Par 3 
course 
with 18 
holes 

66 28 2.4 3.9 

2015 Groundwater 
Monitoring Report, 
Borrego Springs CC 
Permit #SPA9001 

De Anza 
Country Club 
Golf Course 

18 holes 773 137 5.6 8.7 
12 months meter 
reads; Holloway, 
pers. comm. 2016 

Rams Hill Golf 
Course3 

18 holes 998 175 5.7 0.0 
Metered 2015 
production records 

The Springs at 
Borrego RV 
Resort and Golf 
Course 

9 holes 175 84 2.1 6.0 
2014 report to 
County 

Roadrunner Golf 
and Country 
Club 

Par 3 
course 
with 18 
holes 

252 45 5.6 5.7 
Assumption: 45 
irrigated acres @ 
est. 5.35 AF per acre 

Totals 2,853 579 --   

Notes: 
1 The agricultural fields also exist as potential recycled water irrigation users; however, given any recycled water 
produced could be used by any of the golf courses, which are closer to the source, the agricultural fields were not 
considered as potential users in this analysis. 
2 Assumes Rams Hill WRP would be source of recycled water for all locations.  
3 Includes water demand for 91.7 acres of fairways/rough, 6.5 acres greens/tees, 76.6 acres of landscaping and 
evaporation loss from 11 acres of lakes.  Source: BWD 2015; Dudek 2016; Holloway pers. Comm. 2016, Rams Hill 
2016.   

 

 

There are six golf courses within District boundaries, as shown in Figure 14, and each were 

investigated to potentially receive recycled water to reduce the groundwater pumping for irrigation. 

84



Figure 14. Golf Course Location Map 

 

Rams Hill Golf Course was originally planned to receive recycled water from the Rams Hill WRP 

once recycled water was produced and therefore recycled water transmission facilities were 